

Notice of Testing and Classification

| | |
|------------------------------|---|
| COMPANY | JOSÉ LUIS MONTES SUÁREZ-BARANDILLAS TURIASSO |
| ADDRESS | Po. Ind. C/ Castilla y León 39 50500 TARAZONA (ZARAGOZA) SPAIN |
| ASSOCIATED REPORT No. | 14_07323-2-a |

TESTED SAMPLE

Railing base 40x20 reduced «ref. 8007»

TEST REQUESTED

The testing requested regards **shear load**, carried out in accordance with internal procedures. Load is applied resulting in breakage of the part in order to verify the maximum allowable load.

RESULT

| Test | Maximum load (N)* |
|------------|-------------------|
| Shear load | 8305 |

*Equivalence 10 N = 1 kg

| | |
|----------------------------|------------|
| Date of test | 12/09/2014 |
| Date of issue | 09/10/2014 |
| Date of translation | 09/10/2014 |

This document summarises the data included in Test Report identified in the associated report no. 14_07323-2

The results obtained in these tests only refer to the samples analysed at this Centre on the date shown and do not imply consistency in production quality.

In case of a lawsuit, the original Spanish associated report shall be taken as reference.